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#4485 Report No.:  SHC20040586-01 H#Date:  2020-04-24 17, JL67/Pagel of 6
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Applicant :  Raxwell Industrial Technology (Shanghai)Co., Ltd
i . LlETEARBIXEMZE 1077 SEHEKE 5 #% 3501
Address : 3501,5F Sunplus Building, No.1077 Zuchongzhi Rd ,Pudong New District, Shanghai

P f {5 B Sample Information

ETER S :  RX2010 R%| H R IR CE
Sample Name :  RX2010 series 3D Mask (Japanese style)
its

lot number 2

$¥ HHA ﬁ% 60 /\.

Sample Qty.

AR B A B Etig)ﬂﬁﬁi&f@m ICAS A sRFEf B, ARIBIESEE P RAME BRHERTE. E5MEm (80
¥ 4% #1/F . Above information and sample(s) was/were submitted and certified by/on behalf of the applicant. ICAS was not |
responsible for the authenticity of the sample,and quoted the information with no responsibility as to the accuracy,adequacy ' ¢
and/or completeness. \

ESTE T RE)

Sample No. C20040586-01
e Al =R

Date of Sample Received 2020-04-20
P dm A i 5 3

Sample Test Period 2020-04-20~2020-04-24

KA N2 Test content:

o B : BEERT.

Test Item(s) : Please refer to next page(s).

Tﬁﬂﬁﬁé’i : EZNTH.

Test Method(s) : Please refer to next page(s).

5 AR : T/CNTAC 55-2020 ( RAPAERNE)
Reference to : T/CNTAC 55-2020 ‘Civil sanitary mask’
o i 5 : BT

Test Results : Please refer to next page(s).
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MEHS Report No.:  SHC20040586-01 H# Date:  2020-04-24 27, F£6T/Page2 of 6
K45 R /Test Result(s):
1.5 84 E/Formaldehyde Content
BT E Rl 77 v X4 T R H R oRIEES R{E BIH
Test Items Test Method Unit MDL Test Result Limit Conclusion
FRSE GB/T ;
20 & HH/N.D. <20 FE/P
Formaldehyde Content 2912.1-2009 Hgse e SIS
#iE/Note: 1.4 H R/ T 774 H BR/N.D.=Not detected (<MDL)
2.pH
FR{E
LR/ IR WA T7 ¥ Rfg R Limit FTIH
Test Items Test Method Test Result BRAFHOE Conclusion
Masks for Adult
pH GB/T 7573-2009 6.4 4.0~8.5 ¥4 /Pass

#iE/Note: ZERUA NS AL B (pH=6.40) /The extraction medium is potassium chloride solution (pH=6.40)

3.4 ¥/Appearance
R H Ry vk Briigs PRER BATHA
Test Items Test Method Test Result Test requirements Conclusion
El I "lﬂ:':‘ 2R 52 5
SR RS, T | e TPRZER, %
T a—— HAREHES. 5. OB5HK
I T I L B bR A e
R ARE g
A T/CNTAC 55-2020 | The appearance is clean, the shape Epedppeaanicoiofihe P hall
' be clean,and the shape should be | £F&/Pass

Appearance 6.1

is intact, and the surface is free of
damage and stain. Materials in
direct contact with skin is not be
dyed

intact. the surface shall not be
damaged or stained. Materials in
direct contact with skin should not
be dyed

RS /R IUB AR 55 ( k) AR 2 FE

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

NCAQ0134822
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#4545 Report No.:  SHC20040586-01 HE# Date:  2020-04-24 3, FL6T/Page3 of 6

4. 0] S R EE S B R B /Prohibitive aromatic amines
69 75325/ Test Method: GB/T 17592-2011, GB/T23344-2009

J7 R PR iR

FRAE H 5
No. WITE H /Test Items CAS No. MDL Test Result e
Limit(mg/kg) Conclusion
(mg/kg) (mg/kg)
| 4-F FHL P /4-Aminodiphenyl 92-67-1 5.0 FEH/ND. | %5H/Forbidden | FF&/Pass
2 Tt % [i%/Benzidine 92-87-5 5.0 RAGH/ND. | ZH/Forbidden | & /Pass
3 4-5 40 B K Ji&/4-Chloro-o-toluidine 95-69-2 5.0 FEH/ND. | ZEH/Forbidden | & /Pass
4 2-Z&/%/2-Naphthylamine 91-59-8 5.0 HKEFHH/ND. | Z2H/Forbidden | - ff&/Pass
5 AL BB A 7E/0-Aminoazotoluene 97-56-3 5.0 RIGH/ND. | ZEF/Forbidden & /Pass
- FE-A-FHFE R
6 , ) 99-55-8 5.0 FHH/ND. | ZH/Forbidden | & /Pass
/2-Amino-4-nitrotoluene
%t 4 2 fé/p-Chloroaniline 106-47-8 5.0 KKH/ND. | ZEH/Forbidden | #F&/Pass
2,4- & # K HE#/2,4-Diaminoanisole 615-05-4 5.0 FHH/ND. | ZH/Forbidden | #F&/Pass
44-"FWE KR
9 £ E R 101-77-9 5.0 FAH/ND. | i /Forbidden | & /Pass
/4,4'-Diaminodiphenylmethane
3,3- BRI
10 i P 91-94-1 5.0 FKAEH/ND. | ZEH/Forbidden | & /Pass
/3,3'-Dichlorobenzidine
3,3 - AR
11 _ 5 119-90-4 5.0 FAEH/ND. | ZH/Forbidden | & /Pass
/3,3'-Dimethoxybenzidine
3,3- BRI e
12 e 119-93-7 5.0 AR tH/ND. | ZH/Forbidden | FF&/Pass

/3,3'-Dimethylbenzidine

3,3-"HHE-44- "R E T E LT

13 | /3,3"-Dimethyl-4,4'-diaminodiphenylmet | 838-88-0 5.0 KEH/ND. | ZEH/Forbidden | #F&/Pass
hane

14 | 2-H4ZE-5- 2K /p-Cresidine 120-71-8 5.0 FAGH/ND. | Zf/Forbidden | FF&/Pass
44-—F 33 F/ _EF b ) ‘

15 /4 &' Methylene-bis-(2-Chloro-aniline) 101-14-4 5.0 FAEEH/ND. | ZEH/Forbidden | = #F&/Pass

16 4.4'- —F H — HFk/4,4"-oxydianiline 101-80-4 5.0 FHEH/ND. | 2 /Forbidden & /Pass

17 4’4":%%:%%% 139-65-1 5.0 FHHND. | 2 /Forbidden | 754/Pass
/4,4'-Thiodianiline

18 | &0 #f%/O-Toluidine 95-53-4 5.0 RETH/ND. | 22F/Forbidden | #F&/Pass

19 | 24-—ZH P %/2,4-Toluylenediamine 95-80-7 5.0 FEEH/ND. | ZH/Forbidden | FF&/Pass

20 | 2,4,5-=F3HEFERE/2,4,5-Trimethylanline | 137-17-7 5.0 R H/ND. | ZEF/Forbidden | FF&/Pass

)| A1 H 4 B ¥/0-Anisidine 90-04-0 5.0 KEIH/ND. | ZEF/Forbidden | & /Pass

22 | 4-XPEFEEAEEZE/4-Aminoazobenzene 60-09-3 5.0 FAH/ND. | 2Ef/Forbidden | #F&/Pass

23 | 2,4-"HEER/2,4-Xylidine 95-68-1 5.0 FEH/ND. | ZH/Forbidden | 54 /Pass

24 | 2,6 - HIHEFN/2,6-Xylidine 87-62-7 5.0 FATH/ND. | 2fi/Forbidden | & /Pass

#%iE/MRemark: 1. mgkg=Z % T7 (ppm) . /mgkg=mg per kilogram (PPM).

B RAG I A AR 55 ( L3 ) AR 2 H] NCA0134923

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai Ei8HR{TRENRILE1558




#4545 Report No.:

2.N.D. =/hFHiER HR. /N.D.= Not detected ,less than MDL.

SHC20040586-01

El% Date:

AR
TEST REPORT

2020-04-24

%471, $L6T1/Paged of 6

3AEERTEE A, B LR ERPFTFIMAE E TS &L, / In the experimental range, the

banned aromatic amines listed in the above table were not detected.

5. %270 H /Physics project
WA 2 Test Instrument:
e A & ziikes R 20
Name of Test Equipment Equipment Number validity of calibration
B, ¥~ 7 BE AR
et E-023-011TD 2021/1/5
Electronic universal testing machine
45 R Test Results:
. ; R{E FIUH
B E B T7 ¥ otlp St LK iv) AL R -
: o . Limited Item(s)
Test items Test Method Test conditions Unit Test Results
Value Conclusion
M2 A (T 308
Tensile breaking N 4.46 / /
strength of mask belt
HOEHE | b 23°C, 50%RH, 24h;
L ESE e oy n S 200
W% 5 71 = 5ih Far i FE Test speed:
Breaking strength of 100mm/mi TE
re:cl -mg strength o m/min - ¥ sul &
the joint between the Pass
mask belt and the

mask surface

#iE: WML AR, WIHENER.

Note: This product has no nose clip, this item is not applicable.

FERSRE B AR 95 ( L) A2

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

NCA0134924

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai Li#HhR{TEEIE1555
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5 4S Report No.:  SHC20040586-01 H# Date:  2020-04-24 570, 3L67/PageS of 6

T 5 8 Fr/Sample Photo(s)
1 225 1 {72498 /7 Tensile breaking strength of mask belt

DALY L]

i35 7 Before the test

4% 5 During the test

56 J5 After the test

SRR MEAS (LI HRAT  NCAQ 134925

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai LihE{TRIEILE155S
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& 95 Report No.:  SHC20040586-01 H#¥ Date:  2020-04-24 6T, 3L67/Page6 of 6

M2 5 SR AL W 3 58 77 Breaking strength of the joint between the mask belt and the mask surface

k%% AT Before the test 3% During the test

56 5 After the test

RIS PR T BEICAS SL i 4 45 f
This photo is limited to ICAS used this report
*x+ 4 %5 45 End of the report***

S kg A A RIS (b ) AR 7 .NCA0134926

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai Ei§mhR{TRMEILE155S
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#HE4 5 Report No.:  SHC20040586-01A H#H Date:  2020-05-08 H1T, 3L37(/Pagel of 3

i

ZILAAN . EEERTLRE (L) FRAF

Applicant : Raxwell Industrial Technology (Shanghai)Co., Ltd

H . REWEARXKHENZEE 1077 SEHKE 5 % 3501

Address :  3501,5F Sunplus Building, No.1077 Zuchongzhi Rd ,Pudong New District, Shanghai

515 B Sample Information

EE 8 : RX2010 % H H#E W a0 2

Sample Name :  RX2010 series 3D Mask (Japanese style)
1L =

s 202003

lot number

FE A -

Sample Qty.

CA_EFE & R (5 B PR LHIA . ICAS A ST MBI B b, TARMIESRE PR AME B AR, S (8
TEMFT{T. Above information and sample(s) was/were submitted and certified by/on behalf of the applicant. ICAS was
responsible for the authenticity of the sample,and quoted the information with no responsibility as to the accuracy,adequacys
and/or completeness.

ERTE

Sample No. C20040586-01 -
FE fh RIS H 3

Date of Sample Received 2020-04-20

FE SR H 3

Sample Test Period 2020-04-20~2020-05-08

RWPAZE Test content:

o 35t B : WER TR,

Test Item(s) :  Please refer to next page(s).

oI 75 % : WENTH.

Test Method(s) : Please refer to next page(s).

I 5E e : T/CNTAC 55-2020 { RALZANE)
Reference to : T/CNTAC 55-2020 ‘Civil sanitary mask’
(ERERE S : WER TR,

Test Results : Please refer to next page(s).

&t 1% '
Prepared by: z %}&-} Reviewed by: ﬁ .\

(E#3hH (B

SR R AR S (138 ) AR 2 NCA 0194541

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai i@ {TERILE1552
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HESS Report No.:  SHC20040586-01A H# Date:  2020-05-08 W2, L3 /Page2 of 3
K45 B/ Test Result(s):
(K7 Gk LD
R 5 E Rl 77 ¥ HLfr 4 R FR{E ik
Test item Test Method Unit Test Results Limit conclusion
Y0 P A S CFUg i 2 o
Total plate count Pass
K ’ At S &
Coliform N.D. Not detectable Pass
EHEOHERE / ER ks e HE
Staphylococcus aureus W 5500 N.D. Not detectable Pass
ML REER T ) At PAERIH &
Streptococcus hemolyticus N.D. Not detectable Pass
SRIRAT ) ARAEH A TGt T
Pseudomonas aeruginosa N.D. Not detectable Pass
HEFHESH CFU/g . “ 100 HE
The total number of fungal Pass
2. BRIt B 3 Parcticle filtration efficiency. 4HE It 83X #/Bacterial filtration efficiency
RITE i SR RRER | 4
Test item Inspection of Test Result Requirement | conclusion
environmental conditions
1# 2# 3#
91.29 93.72 93.42
ST ) e S Aerosol chamber: NaCl;
AR (%) SR FE Concentration of PN
Particle filtration Aerosol chamber: 15mg/m?; >90 ;;:'S
efficiency (18~25) °C R JE Temperature: 23.5°C;
(Non-oil aerosols) (30~70) %RH AHXHEFE Relative humidity: 36.0% ;
(ZS¥iE Flow: 30L/min)
(YY 0469-2011)
MELREREE () (YY 0469-2011) o
Bacterial filtration 1# 2 3# >95 pic
efficiency (BFE) 100 100 100

S /R B AR MR 95 ( L3 ) AR 2 H

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

NCA (0194542

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai @R EEILIE1558
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M EHS Report No.:  SHC20040586-01A H3#f Date:  2020-05-08 37, 37 /Page3 of3

FE 58 Fr/Sample Photo(s)

This photo is limited to ICAS used this report
#xxf % 45 BEnd of the report***

BR IR B AR 55 ( i) AR 2 7] NCA0194543

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAT) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai 8T ENRILEE 1552




